V'T CONSULTING
I ENGINEERS

Plett Lagoon Estate
Erf 6503, Plettenberg Bay, Western Cape

Civil Engineering Services Report

Revision: E (July 2024)

Prepared for:

Prepared by:

Plett Lagoon Estate (Pty) Ltd

70 Sandown Road
Rondebosch
Cape Town

7700

VITA Consulting Engineers

Riaan van Dyk
riaan@vitaeng.co.za
51 Lourensford Estate
Somerset West, 7130

Vita Consulting Engineers (Pty) Ltd | Reg2022/252707/07 | VAT 4630304865




Table of Contents

1. EXECUTIVE SUMIMIAIY et iiiiiiiiiieieeee e e ettt te e e e e s e e st reeeeeeeesssaababataeaeeeseassassntsbeaeeseeesssassansssaaaaaeeens 4
B o ot | 11 Y PRSPPI 5
T M R D 1V Fo] o g V=T ol @o T a To 11 [ o LTS 6
3.1 1T KoY o oY ={ -1 ] 178 TR 6
3.2 R LI V=T = - | 4 o o [ SRRt 6
[...]
calculated according to the specific year in which the levee’s are paid.

4) Confirm capacity and connections with GLS
a. Vita must set up a meeting with GLS to confirm the position and capacity of each development’s
connection into the bulk municipal network.

5) Possible off-grid solutions
a. Bitou stated that they are willing to approve off-grid water and sewage solutions, on condition that
specific requirements are met, with special conditions included in the SLA
i.  The developer is responsible to obtain all the necessary environmental and regulatory
approvals (including GA or WULA)
ii. All electrical equipment (borehole, booster pumps, etc.) must have a back-up electrical supply
(generator, invertor and battery pack or solar)

iii. Potable water must adhere to SANS 241 Class 1 water parameters.

iv. Wastewater must be treated to Department of Water Affairs (DWA) General Limits parameters.

v. Water and treated effluent samples must be collected, analyzed by an independent laboratory
and submitted to Bitou council on a monthly basis for the first year and quarterly basis for the
second year.

vi. Should the water samples not adhere to the required standards, the developer/homeowners
association will be liable for the costs to install the required potable water and foul sewer
connections (as proposed in the GLS capacity reports).

vii. Augmentation levee’s for potable water will not be applicable if the development adheres to the
off grid requirements, but foul sewer levee’s will still be applicable

| trust that you find the above a fair reflection of our meeting — | will forward the relevant documents (appointments
letters, draft Services Reports, proposed SLA wording, etc.) as soon as possible.

Regards,
Riaan van Dyk Pr. Eng

I\Dxliroesczttozrm 3223 V’T CONSULTING
E riaan@vitaeng.co.za I ENCINEERS

51 Lourensford Estate, Somerset West, 7130

This e-mail is intended for the addressee only and should only be used by the addressee for the related purpose. If you are not
the intended recipient of this e-mail, you are requested to delete it immediately. Any disclosure, copying, distribution of or any
action taken or omitted in reliance on this information is prohibited and may be unlawful.



Appendix G: Temporary on-site Wastewater Treatment Plant Proposal
and Proposed Maintenance Agreement

V'T CONSULTING
I ENGINEERS



b ALVEO
WATER

Reg. No. 2007/007336/07

VAT No. 4140239387

Membrane Bioreactor Wastewater Treatment

PLETTENBERG BAY RESIDENTIAL DEVELOPMENT

April 2024

APPROVALS

Revision | Date Issued to Prepared by Checked by

0 30 April 2024 | Riaan van Dyk Benita Aspeling Meyer de Villiers
1 13 May 2024 | Riaan van Dyk Benita Aspeling Meyer de Villiers

The content of this document and all deliverables are the Intellectual Property of Alveo Water (Pty) Ltd and is provided to the potential client (the client)
for the sole purpose of executing the project described in this document, and may not be distributed or communicated to third parties in any way. The
information so provided is for the sole purpose of the specific project and is by no means a license to use for any other purpose than the project described

in this document, reproduce or copy the information in this document in any way to or by any involved party.

17 Firgrove Way

Firgrove Industrial Estate

Macassar

DIRECTORS: M. de Villiers | A. Kajee

VAT NO: 414 023 9387 | REG NO: 2007/007336/07

TEL: 021 851 2576
info@alveowater.co.za
www.alveowater.co.za




DARTER

Reg. No. 2007/007336/07 VAT No. 4140239387

Table of Contents
N ) { oo [¥ Tt d T o TSSOSO PO PPOPROPRRT 1
2 = Tol o or- | I D 1T 1 4 o] o SRR 2
2.1 WWTW ProCESS AESIEN .. .uuiiiiiiiiieeieiieeeeeitee e eeite e e eetee e e eetteeeeeettreesesabaeeeesabeeeseensaeeeennsaeeesnnsenas 2
21,1 RAW Water QUALITY cooceveeeeciiee ettt et e e et e e e e e s abae e s s b e e e e nareeas 2
2.1.2  Wastewater ProdUCHION .....uiii it e s e e s e e e e areeas 2
2.1.3  Description of TECANOIOZY ....eiiiiuiiiiiiiiiiictee e e ree e e 2
2.2 BIOCK FIOW DIAZIam ....uveieiiiieecciiiee ettt ettt e ettt e e tte e e e e tte e e s ebte e e e ebteeeesabtseesenstaeaesantasaeannes 3
2.3 Treatment Plant DESCIIPLION .......uviiiciieee ettt e e e tte e e e etee e e s ebae e e e eaneaeeeeanes 3
2.4 Electrical REQUITEMENTS......viiii ittt e et e e e tre e e e e bte e e e ebteeeesabteeeeestaeeeesraeaeenes 4
K e 1 11 o = OO P PO PPRPPPPPPTN 5
3.1 (0 o1 =1 I o 3 PSPPSR 5
3.2 PrICING NOTES. ..etteeiitieeeteeee et et e e s sttt e e e e e s s st taaeeeesssssasbaaeeeeesssanssnneeaeeens 5
33 (0] oT<T =Y 4o o F=1 I o 1y £ PR 6
3.4 BT F1 =T o PPN 7
3.5 (6fe] oo 11 ToT o EF SO OO OO ST PRPUTTUPURTOPRON 7
3.6 Assumptions, Exclusions and Battery LIMits ......ccoccieiiieiiiii i 7
4 Terms and CONAITIONS .....covueireerierie ettt sttt e r e s e s senesar e bt e bt e sneesmeeeneees 8
L YolotcT o] - [ o[l =l o Xl O 11 (OSSPSR 10



~' G e Ve WY
'&})WATER

1 Introduction

We thank you for the opportunity to resubmit our proposal for the wastewater treatment plant
(WWTP) and lifting stations for the Plettenberg Bay Residential Development. This proposal serves to
provide a temporary technical and commercial solution in lieu of a sewer connection until the Bitou
Municipality relevant wastewater treatment plants have been upgraded.

The Plettenberg Bay Residential Development comprises 50 units. At 8008 of effluent per unit per day
that equates to a total of 40k&/day.

Alveo has sized for 12 hour buffer in order to ensure that the containerised portion itself does not
need to be designed for peak flows. The proposed project also includes a containerised wastewater
treatment plant (WWTP) and a sludge removal solution. It is noted that the emergency overflow is not
in Alveo’s scope. Alveo has priced for the civil cost of designing and constructing the conservancy tank
and sludge handling solution such that the client can choose to include it from the total price or not.
Alveo Water will supply and install the Mechanical and Electrical (M&E) elements of the conservancy
tank.

Alveo Water will further design, manufacture, deliver, install and commission the complete WWTP.
Our civil subcontractor will construct the WWTP platform. The treated water must be stored and
irrigated or released into the stormwater network by the client as per the services report.

The wastewater will be treated to Department of Water and Sanitation (DWS) General Limits
Standards as detailed in table 1.

Table 1: Treated Water Quality Objectives

Client
proposal acceptance

SUBSTANCE/PARAMETER GENERAL LIMIT
Faecal Coliforms (per 100 ml) 1000

Chemical Oxygen Demand (mg/l) 75 (i)

pH 5,5-9,5
Ammonia (ionised and un-ionised) as 6

Nitrogen (mg/)

Nitrate/Nitrite as Nitrogen (mgfl) 15

Chlorine as Free Chlorine (mg/l) 0,25

Suspended Solids (mg/l) 25

Electrical Conductivity (mS/m)

70 mS/m above intake to a
maximum of 150 mS/m

Ortho-Phosphate as phosphorous (mg/l) 10
Fluoride (mg/l) 1
Soap, oil or grease (mg/l) 25

upon




‘-ygi )

&

.

WATER

2 Technical Description

The scope of works of the projects includes the civil design of the conservancy tank, WWTP platform
and drying beds or underground sludge storage tank, as well as the process, mechanical & electrical
(P,M&E) design of the aforementioned pumps and package wastewater treatment plant. The civil
design will be done to SANS 1200. A detailed Process and M&E design will be completed for the
packaged wastewater treatment plant. The Process and M&E design deliverables will be used to
manufacture, install and commission the packaged wastewater treatment plant.

2.1 WWTW process design

2.1.1 Raw Water Quality

No raw samples of the effluent have been taken. The preliminary design used for this proposal was
based on typical medium strength wastewater as detailed in table 2. If the water quality analyses of
the samples taken during the operational phase of the project show an average deviation of more
than 10% above the values provided in table 2, then subsequent infrastructure changes may be
required, which will result in additional costs.

Table 2: Raw Water Quality Parameters Used for Design

PARAMETER Average
pH 6-9
COD (mg/L) 800
BOD (mg/L) 400

FOG (mg/L) 5

TSS mg/L 350
N Total 60
Ammonia-N 45
P Total 15
Ortho-P 10

2.1.2 Wastewater production

No water meter data was available for the wastewater production values. The Vitae Consulting
Engineers’ Services report stated that the expected effluent yield from the development will be
40k8/day for 50 units.

2.1.3 Description of Technology

The proposed packaged wastewater treatment plant is a membrane bioreactor (MBR). Membrane
Bioreactor (MBR) technology combines microfiltration with bio-digestion to reap the benefits of
combined physical separation and biological removal. The dependency of effluent quality on influent
quality is partially removed with an MBR system and thus MBR systems consistently provide quality
effluent water. Furthermore, the minimal transfer of suspended solids through the MBR system allows
the concentration of active bacteria to increase as much as four (4) times that possible in a CAS plant.
This ensures that superior bio-digestion occurs with the use of an MBR at a fraction of the area
required when using CAS alone.

Client initial upon

proposal acceptance




ALVEO
JWATE R

2.2 Block Flow Diagram

A block flow diagram of a typical MBR process is provided in figure 1.

Wastewaler

Aeration
Eioreactor

Anoxic
Eioreactor

To End-Use

MER
Bioreactor

Fermeate

Sludge Waste
to Discharge/Treatment

Figure 1: Block Flow Diagram of Proposed Treatment Process

2.3 Treatment Plant Description

The containerised WWTP will be constructed in one 12m container which will house the following:

e 3mm fine screen

e Anoxic Tank Mixer

e Aerobic section diffuser disks and pipework

e MBR membranes

e Blowers for aeration and membrane scouring

e Permeate pumps to remove water from MBR chamber
e UV disinfection

e CIP tank and skid to clean membranes periodically

e All electrical MCC, cabling and instrumentation required for a fully functional plant

e Generator

The treatment plant footprint will be 20m x 6m as illustrated below:

16m

Client initial upon
proposal acceptance

em



“ ALVEO
" )WATER

It may be preferable to move the buffer tank to downstream of the container (away from the
residents), to allow the drying beds to be built on top of the buffer tank and thus significantly reducing
civil costs. The civil costs in this report assume that the drying beds will be built on top of the
buffer/conservancy tank.

Figure 2: Image of a similar containerized package plant

2.4 Electrical Requirements

Table 3: Estimated Power Usage of the proposed 45k€/day wastewater treatment plant

Description kw kWh/day

Buffer Pump in conservancy tank 0,55 4,4
Anoxic Mixer 0,75 17,6
RAS Pump 0,55 6,6
Permeate Pump 0,75 16,5
Aeration Blower 3 64,8
Scour Blower 4 58
UV Light 0,06 1,32
NaOCI Dosing Pump 0,28 6,05
Irrigation pump 3 0,5
Total Power Requirement 12,86 175,77

Sufficient 3 phase + Earth + Neutral power must be provided by the client to meet the power demands
as detailed in table 4.

Itis believed that a 25KVA generator will be sufficient for this plant on the condition that the irrigation
pump does not run when the generator is on.

Client initial upon
proposal acceptance




| »'WRT_E R

3 Costing

3.1 Capital Costs

Table 4 below illustrates the civil, mechanical and electrical costs associated with 1 x 45m3/day
containerised MBR plant.

Table 4: Capex Cost Summary for 45k€/day WWTP

Section Description
CIVIL WORK FOR STRUCTURE
1 | Civil Work R 331 100.00
Sub-Total R 331100.00
PLETTENBERG BAY WASTEWATER TREATMENT PLANT
2 | EC&I R 382 553.00
3 | Container conversion R 339000.00
4 | Buffer tank equipment R 49 500.00
5 | Screens R 139 500.00
6 | Anoxic equipment R 19 400.00
7 | Aeration system R 108 300.00
8 | Arecycle and WAS pumps and piping R 33100.00
9 | MBR system and permeate pumps R 443 400.00
10 | Treated water disinfection R 21925.00
11 | Treated water storage tanks and irrigation system R 126 775.00
12 | Sludge thickening and drying beds R 42 300.00
13 | Generator R 179 700.00
14 | Commissioning spares R 2 200.00
14 | Design & Overheads R 145 170.00
Sub-Total R 2092 823.00
Transport, Installation and Commissioning
15 | Transport equipment to site R 40 000.00
16 | Installation & Commissioning Travel costs R 32700.00
17 | Installation & Commissioning Labour R 54 400.00
18 | O&M Manuals and training R 5000.00
19 | 1 x Water Sample for Testing R 2500.00
Sub-Total R 134 600.00
TOTAL EXCLUDING VAT R 2558 523.00

3.2 Pricing Notes

The following additional items were requested by Vitae Consulting Engineers and are included in
our price above:

e Irrigation pump and tanks (4 x 10kL).
e Standby generator and panel.
e Sludge drying beds OR underground sludge storage compartment.

Client initial upon
proposal acceptance




?S )W ATER

The following spares are recommended to be purchased and kept on site for emergencies:

Table 5: Recommended 2-year spares

Description Recommended | Cost per spare
Quantity unit
Spare Air Blower 1 R 23000.00
UV light and quartz 2 R 3500.00
Buffer lifting pump 1 R 8900.00
RAS pump 1 R 8900.00
Membrane module 1 R 21500.00

The spares referenced in Table 5 above are additional and it is the client’s responsibility to indicate
which spares and the quantity of such spares to be included in the final proposal price. Ordering of
spares after delivery of the wastewater treatment equipment may result in price differences and
subsequently a Variation Order (VO). Alveo Water therefore suggests that all spares are ordered along
with overall acceptance of the proposal.

3.3 Operational Costs

5 270kWh @ R1.90 of electricity will be consumed by the plant per month at maximum design flow.
The chemical cost as stated below will be an estimated R2 640.00/month.

Our standard bi-weekly inspection service and maintenance visits will be charged at R16 120.00 per
month. A wastewater sample analyses costs R1 100.00 and must be taken every month. The total
monthly expense will thus be an estimated R19 860 excluding electricity and VAT. An operational
service level agreement can be drawn up upon request by the client.

Table 6: Expected monthly chemicals required to operate the plant.

L Expected monthly Expected monthly cost
Description consumption (kg/m) Cost per spare kg (R/m)
Poly-Aluminium
Chloride 60 R 14.00 R 840.00
Sodium Hypo 150 R 12.00 R 1 800.00
TOTAL R 2 640.00

Client initial upon
proposal acceptance




e Vo W

jS)'WATER

3.4 Delivery

The expected project timeline is as follows:

Design and Drawings: 3 weeks

Ordering of materials and equipment: 5 weeks

M&E manufacturing: 6 weeks (can run concurrently with the civils).
M&E installation and commissioning: 2 weeks

A total project duration of 16 weeks is anticipated. This timeline may also be impacted by import
clearance times and port congestion. It is also noted that the project can only commence upon receipt
of upfront deposit payment.

3.5 Conditions

All prices are quoted in South African Rand (ZAR).

Prices exclude Value Added Taxes (VAT) and money transfer commission.

All prices are valid for 60 days.

This quote/tender price is subject to change if substantial exchange rate fluctuations of over
10% occur during the validity or contract periods should the value of the imported goods
amount to more than 10% of the total materials value.

The country of origin of the proposed wastewater treatment plant is South Africa.

3.6 Assumptions, Exclusions and Battery Limits

The following exclusions and assumptions have been made to generate this proposal:

Costs exclude main power supply to control panel located in container.
Excludes a remote monitoring system for the treatment plant.
Excludes DWA WULA for General Authorisation.

Client initial upon
proposal acceptance



G e Ve WY
‘)WATER

4 Terms and Conditions

1. General Assumptions

Electricity will be available during installation for power tools
and for commissioning.
